



Fabric Test Request

Date: 3/16/17

To be invoiced:

YES

NO

Pattern/Color: Galleria

Please perform the test(s) indicated:

- Abrasion (Wyzenbeek) ASTM 4157 - Wire Screen DR _____
- Abrasion (Wyzenbeek) ASTM 4157 - #10 Cot. Duck DR _____

		PASS	FAIL
<input type="checkbox"/> Seam Slippage ASTM 4034	W	_____	_____
(Minimum 25 lbs)	F	_____	_____
<input type="checkbox"/> Tear Strength ASTM 2262	W	_____	_____
(Minimum 6 lbs))	F	_____	_____
<input type="checkbox"/> Tensile Strength ASTM 1682	W	_____	_____
(Minimum 50 lbs)	F	_____	_____

- Dynamic Seam Fatigue ASTM 4033 No. of Cycles _____

- Flammability # 46996 UFAC *Pass* RATING 1 1/2" / 30 min
- # 46995 Cal.117 - 2013 *pass* RATING 1/2" / 30 min

Comments: _____

- NFPA 701 Small Scale _____
- Boston _____
- NY Port Authority _____
- British BS 5852 _____
- MVSS 302 _____
- FAR 25.853(a) _____
- FAR 25.853(b) _____
- NFPA 260 _____
- Other _____

Tested by: B. Flannery
Date: _____

DISCLAIMER - FIRE RETARDANCY

The test method administered under laboratory conditions at the above facility is intended to demonstrate compliance with the above test. It is not indicative of, nor intended to reflect, the performance of the fabric and/or finishing applied thereto under actual fire conditions. Such test has not been administered under the procedures or laboratory conditions which might be established or maintained by an officially certified or governmentally approved testing facility and accordingly, the test results, if tested by such officially certified or governmentally approved testing facility, may differ. TSG Finishing, LLC and its parents, subsidiaries, and affiliates assume no liability to its customer or any other person or entity whatsoever arising out of any loss or damage suffered, sustained or required to be paid as a result of the performance of the fabric tested under actual fire conditions. This certificate is intended to reflect the performance of the samples actually tested under the test conditions which were used at the above facility only. This certificate applies only to the samples tested. Unless otherwise specified in writing, this certificate and any reports and letters with respect to the test conducted are for the exclusive use of the customer identified in this certificate and are not to be used by, disseminated to or relied upon by others without our express prior written consent. Samples not destroyed in testing may or may not be retained by us at our sole discretion. Customer acknowledges that any fabric finished and/or tested by TSG Finishing LLC is not under any contract for the sale of goods between customer and TSG Finishing LLC or its affiliates, parents, and subsidiaries.